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This machine has been engineered to our own rigid safety and performance standards. It
has earned a “Letter of Compliance” from NAMA indicating that it complies with sanitation
and health guidelines recommended by the Automatic Merchandising Health-industry
Council (AMHIC) and it conforms with all other NAMA safety recommendations. This
machine has been FCC verified.

This machine has been manufactured in accordance with the safety standards of both
Underwriter's Laboratories and the Canadian Standards Association.To maintain this degree
of safety and to continue to achieve the level of performance built into this machine, it is
important that installation and maintenance be performed so as to not alter the original
construction or wiring and that replacement parts are as specified in the Parts Manual. Your
investment in this equipment will be protected by using this Mechanical Set-Up, Operation
and Maintenance Manual, the accompanying Programming Guide and the Parts Manual in
your operation, service and maintenance work. By following prescribed procedures, machine
performance and safety will be preserved.

The SNACK CENTER and REFRESHMENT CENTER Merchandisers are warranted for one
(1) year against defective parts and workmanship. Any part or parts which are proven to
be defective within one (1) year of the date of shipment will be repaired or replaced free of
charge when the defective part is returned, with transportation charges prepaid, to the
destination designated by the National Vendors Warranty Department. All fabor charges
shall be for the account of customer.

This warranty applies only to the original purchaser of the Merchandiser and is null and void
if the Merchandiser is sold during the period of warranty.

This warranty does not apply to a) electrical components, wiring, or circuits and/or for all
mechanical parts or assemblies damaged as a result of operating the Merchandiser at other
than 115 volts, 60 Hertz current or b) in event of vandalism, fire or negligence, or c)
incandescent lamps, neon lamps, fluorescent lamps, ballasts, starters or other expendable
items, or d) when other manufactured components are installed in National Vendors
Merchandisers.

National Vendors is not responsible for any cost of service rendered or repairs made by
customer or its agents on merchandiser or parts unless authorization to incur such expense
has been given in writing by National Vendors prior to incurring such expense.

THIS WARRANTY (S IN LIEU OF ALL OTHER WARRANTIES EXPRESSED OR IMPLIED,
INCLUDING WITHOUT LIMITATION, WARRANTIES OF MERCHANTABILITY OR FITNESS
FOR A PARTICULAR PURPOSE. NATIONAL VENDORS SHALL NOT BE RESPONSIBLE
FOR CONSEQUENTIAL OR PUNITIVE DAMAGES. National Vendors neither assumes nor
authorizes any person to assume for it any obligation or liability in connection with the sale
of said equipment or any part thereof.

National Vendors

A Division of Unidynamics, Corp.

12955 Enterprise Way
Bridgeton, MO 63044

2-15-91

Copyright © 12-93
“2 National Vendors
= A Division of UNIDYNAMICS, Corp.
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Figure 13. Door Assembly - Models 147, 148 and 474 (Sheet 1 of 2)

* THE ROTARY VEND DOOR IS NOT SHOWN.
SEE APPENDIX FOR A PARTS LIST. 35
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Figure 13. Door Assembly - Models 147, 148 and 474 (Sheet 2 of 2)




1470060

FIGURE- 147/461 148/462 474
INDEX DESCRIPTION

NUMBER PARTNO.| QTY. | PARTNO. | QTY. | PARTNO.| arTy.

13- Door Assembly - Common 1472000 Ref 1482100 Ref 4742200 Ref
(See Figure 2/3, Index 2 for Next Higher
Assembly)

13-1 Glass - Display 1452059 1 1462014 1 1462014 1
Lexan Sheet (Optional) 1452210 1 N/A N/A

13-2 Channel - Glass - Lower 1402120 1 1462008 1 1462008 1

133 Channel - Glass - Horizontal 2222124 A 2222124 B 2222124 B
A: 112 inches required
B: 105 1/4 inches required

134 Plate - Glass Retainer 1472048 2
(Screw #8-32 x 5/16 T/F) 1451097 7

13-5 Panel Assembly - Glass - Lower 1472220 1 1482200 1 1482200 1
(Screw #8-32 x 5/16 T/F) 1451097 4

136 Ballast Assembly - Light 6152188 1 3151058 1 3151058 1

137 Screw #4-36 x 5/8 RHS 3107171 2

138 Bracket - Light Tube 1452034 1 4732018 1 4732018 1
(Nut #8-32 WALW) 9900081 5

139 Harness - Fluorescent Light 1452042 1 1462067 1 1462067 1
Retainer - Hamess - 3/8 diameter (Not 1452139 2
Shown)

13-10 Screw #4-36 x 7/16 RHS 1452076 2

13-11 Jumper - Filter and Fluorescent Light 3156032 1

13-12 Network - Suppression ' 1451124 | 1

13-13 Starter - Fluorescent Light 2302218 1 2222095 1 2222095 1

13-14 Lamp - Fluorescent - 25 watt 1172115 1 1122138 1 1122138 1

13-15 Bracket - Door Retention 1472040 1

13-16 Bolt 1/4-20 x 1.00 Hex Head 1106657 1

1317 Bushing - Door Check 1142017 1

13-18 Arm - Door Check 1472045 1

13-19 Nut 1/4-20 Whiz-Lock 1172021 1

13-20 Retainer - Door Pivot 1472142 1
{Screw #8-32 x 5/16 Hex T/F) 1451097 2

13-21 Delivery Pan Assembly 1472287 1 1482244 1 4742013 1
(See Figure 15 for Breakdown)
(Scrow #8-32 x 5/16 Hex T/F) 1451097 6

* SEE APPENDIX FOR A ROTARY VEND DOOR PARTS LIST.
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FIGURE- 147/461 148/462 474
INDEX DESCRIPTION
NUMBER PARTNO.| QTY. | PARTNO.| QTY. | PARTNO.] QTY.
13-22 Stud - Door Holder 1122011 - 1
13-23 Roller 1122021 1
13-24 Adjustment Plate Sub-assembly 1172023 1
{Screw #10-32 x 3/8 T/F) 1141046 2
13-26 Nut #10-32 Self-Locking 9800207 1
13-26 Screw 1/4-20 x 3/4 Hex Hd 1141054 1
13-27 Cap - Leg(Not used on 461) 1472106 1 N/A N/A
13-28 Support - Door{Not used on 461) 1472103 1 N/A N/A
13-29 Nut 1/4-20 Whiz-Lock 1172021 1 N/A NA
{Not used on 461)
13-30 Plug - Hole(Not used on 147) 1482149 1 N/A 1482149 1
13-31 Coin Receptacle Assembly e 1 | 1 ] 1
{See Figure 19 for Breakdown) 2302053
(Spacer - Cup) 4042512 4
(Screw #8-32 x 1/2 PHS, SIT) 4
1332 Handle Assembly - Door Lock and e 1 e 1 B 1
(See Figure 20 for Breakdown)
13-33 Guide - Lock Bar 1472250 1
13-34 Lock Bar Assembly 1472178 1
1335 Frame - Monetary 1472102 1
(Screw #6-32 x 1/4 PHS, T/C, Phillips) 1472132 10
1336 Hinge Assembly - Door Upper 1472042 1
{Screw 1/4-20 x 3/4 FHD) 1472149 2
(Nut 1/4-20 Whiz-Lock) 1172021 2
(Bolt - Carriage 5/16-18 x 3/4) 1171021 2
(Nut 5/16-18 Whiz-Lock) 1171022 2
13-37 Hinge Assembly - Door Lower 1472189 1
(Screw 1/4-20 x 3/4 Flat Hd) 1472092 2
(Nut 1/4-20 Whiz-Lock) 1172021 2
13-38 Bearing 4242145 1
13-39 Label - Caution 2222699 1
13-40 Door Assembly - Weldment 1472301 1 1482005 1
1341 Trim ldentification -147/148/474 | - -— L I R - 1 S 1
(See Figure 17 for Breakdown)
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FIGURE- 147/461 148/462 474
INDEX DESCRIPTION J

NUMBER PARTNO.| QTY. | PARTNO.| QTY. | PARTNO.| QTYV.
OPTION

1342 Gum and Mint Assembly 1479000 1 1489000 1 1489000 1
{See Figure 16 for Breakdown)
{Stud - Gum and Mint #10-32UNF-2A) 1479052 2
(Nut #10-32, WALW) 9900164 2

1343 Brackst - Rod - Gum and Mint 1479141 1 1489009 1 1489009 1
(Used with Index 13-42)

13-44 Rod - Support - Gum and Mint 1479140 1
(Used with Index 13-42)

1345 Clamp - Cable 4752037 1
THE FOLLOWING ARE AVAILABLE AS
ASSEMBLIES: :
Roller Assembly - Door 1472018 1
(Consists of Index 13-22 thru Index 13-26)
Light Assembly - Fluorescent 1472049 1 1482122 1 1482122 1
(Consists of Index 13-7 thru Index 13-10)
Glass Assembly - Door 1452209 1 1462099 1 1462099 1

(Consists of Index 13-1 thru Index 13-3)
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Figure 14. Door Assembly - Model 475/476 (Sheet 1 of 2)

* THE ROTARY VEND DOOR IS NOT SHOWN.
SEE APPENDIX FOR A PARTS LIST.
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DETAIL B

Figure 14. Door Assembly - Model 475/476 (Sheet 2 of 2)
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FIGURE- 475/476
INDEX DESCRIPTION
NUMBER . PART NO. Qry.
14- Door Assembly - Model 475/476 4752100 Ref
(See Figure 3, index 3-2 for Next Higher Assembly)
14-1 Glass - Display 1462014 1
14-2 Channel - Glass - Lower 1462008 1
143 Channel - Glass 2222124 A
A: 105-1/4 inches required
144 Plate - Glass Retainer 1472048 2
{Screw #8-32 x 5/16 T/F) 1451097 7
14-5 Panel Assembly - Glass - Lower 1482200 1
(Screw #8-32 x 5/16 T/F) 1451097 4
146 Baflast Assembly - Light 3151058 1
14-7 Scrow #4-36 x 5/8 RHS 3107171 2
148 Bracket - Light Tube B 4732018 1
(Nut #8-32 WALW) 9900081 5
14-9 Hamess - Fluorescent Light 1462067 1
14-10 Screw #4-36 x 7/16 RHS 1452076 2
14-11 Jumper - Filter and Fluorescent Light 3156032 1
14-12 Network - Suppression 1451124 1
14-13 Starter - Fluorescent Light 2222095 1
14-14 Lamp - 25 watt Fluorescent 1122138 1
14-15 Bracket - Door Retention 1472040 1
14-16 Bolt 1/4-20 x 1.00 Hex Hd 1106657 1
14-17 Bushing - Door Check 1142017 1
14-18 Arm - Door Check 1472045 1
14-19 Nut 1/4-20 Whiz - Lock 1172021 1
14-20 Retainer - Door Pivat 1472142 1
(Screw #8-32 x §/16, Hex Hd, T/F) 1451097 2
14-21 Delivery Pan Assembly 4742013 1
(See Figure 15 for Breakdown)
(Screw #8-32 x 5/16, Hex Hd, T/F) 1451097 6
14-22 Stud - Door Holder 1122011 1
14-23 Roller 1122021 1
14-24 Adjustment Plate Sub-assembly 1172023 1
(Screw #10-32 x 3/8 T/F) 1141046 2

42

* SEE APPENDIX FOR A ROTARY VEND DOOR PARTS LIST.
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Figure 61. Cooling Unit Assembly
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Cooling Unit Final Assembly [SEE APPENDIX FOR ]
{See Figure 62 for Breakdown) R134a VERSION

FIGURE- 461 462
INDEX DESCRIPTION
NUMBER : PART NO. | QTY.| PARTNO. |QTy.
61- Cooling Unit Assembly(See Figure 58, index 58-7 for Next Higher e Ref Ref
Assembly) '
61-1 Retainer - Door 4744042 1
(Screw #8-18 X 5/8 Hex W/Hd) 4727144 3
61-2 Door - Refrigeration Module 4744027 1
61-3 Support - Insulation 4614047 1 N/A
{Screw #8-18 X 5/8 Hex W/Hd) 4727144 3 N/A
61-4 Housing - Refrigeration Module 4614042 1
615 4614041 1
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APPENDIX
Rotary Delivery Pan Assembly for 147, 461
(Part Number 1472400)
DESCRIPTION PART NUMBER | QTY
Screw - #8-32 x .31 Hex Hd. TF - BLK. 1451097 8
Screw - #10-32 x .31 THS T/F BLK. 1452312 5
End Disc & Del Door Assy - LG. 1472401 1
End Disc & Pilf. Door Assy - LG. 1472406 1
End Plate Assy - L.H. 1472410 1
End Plate Assy - R.H. 1472416 1
Channel - Pilferage Guard - Long 1472420 1
Guard - Pilferage - Long 1472421 1
Filler - Lower Front - Long 1472422 1
Filler - Lower Rear - Long 1472423 1
Deflector - Product - L.H. 1472424 1
Deflector - Product - R.H. 1472425 1
Deflector Assy - L.H. 1472428 1
Spring Price Diff Arm Rear 2224042 1
Deflector Assy - R.H. 4402014 1
Screw - #8-18 x .38 - LGM 4721035 8
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APPENDIX
Rotary Delivery Pan Assembly for 148 and 474, 475, and 476 With Can Module
(Part Number 1482400)
DESCRIPTION PART NUMBER | QTY
Screw - #8-32 x .31 Hex Hd. TF - BLK. 1451097 8
Screw - #10-32 x .31 THS T/F BLK. 1452312 5
End Plate Assy - L.H. 1472410 1
End Plate Assy - R.H. 1472416 1
Deflector - Product - L.H. 1472424 1
Deflector - Product - R.H. 1472425 1
End Disc & Del Door Assy - Sh. 1482401 1
End Disc & Pilf. Door Assy - Sh. 1482404 1
Channel - Piiferage Guard - Short 1482407 1
Guard - Pilferage - Short 1482408 1
Filer - Lower Front - Short 1482409 1
Filler - Lower Rear - Short 1482410 1
Spring - Price Diff. Arm Rear 2224042 1
Deflector Assy - R.H. 4402014 1
Screw - #8-18 x .38 - LGM 4721035 8
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APPENDIX
Refrigeration Unit - Domestic - R134a for 461, 462
(Part Number 4614119)
DESCRIPTION PART NUMBER | QTY.
Washer - Steel 3/4 x .264 x .090 1140351 2
Nut - 1/4 - 20 Whiz - Lock 1172021 2
1/4 - 20 KEPS Nut Ext LW ZP 1211105 2
Cable Clamp - Richco #N4 1211161 2
Speed Nut Ballast 2221032 1
Drain Water Bath 3128063 1
Drain - Condensate 4301152 1
Spacer - P.C. Board 4302134 2
Label - R134a - Small 4304192 1
Support Assy - PCB & Triac 4614048 1
Harness - Temp. B.D. 4614052 1
Seal (Evaporator to Cover) 4614057 1
Dam - Condensate 4614059 1
Cover - Refrig. Module Housing 4614080 1
Bolt - .250 - 20 x 1.75 - Hex Hd. 4614107 2
Housing - Refrig. Module 4614117 1
Insulation - Refrig. Housing - Top 4614118 1
Cooling Unit Final Assy - Dom. 4611421 1
Screw - #6-20 x .75 Hex Hd. 4617101 2
Screw - #8-18 x .38 - LGM 4721035 6
Screw - #8-18 x .62 Hex Head 4727144 22
Barbed Pin - .250 Dia. 4744021 2
Door - Refrig. Module 4744027 1
Door Retainer 4744042 1
Screw - #8-18 x 2.00 Lg. - Tap HHS 4744056 1
Fan - Evaporator - Axial 4774054 1
Screw - #8-32 - 3.0" Truss Hd 4774058 2
Washer 5/8 x .265 x .048 Zinc/Yel 6131066 2
Nut - #8-32 KEPS Zinc Plate 9900081 2
Washer Steel 7/16 x .203 x .032 9900121 2
Wire - Ground - 14" 9984094 1
PCB Assy - Temp. Sensor 9989548 1
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Figure 15. Rotary Delivery Pan Assembly. (Sheet 1 of 3).
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Figure 15. Rotary Delivery Pan Assembly. (Sheet 2 of 3).
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DETAIL C

DETAIL D

Figure 15. Rotary Delivery Pan Assembly. (Sheet 3 of 3).
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FIGURE- 147/461 148/462/474-476
INDEX DESCRIPTION
NUMBER PART NO. | QTY.| PART NO. |QTY.
15- Delivery Pan Assembly - Rotary (See Figure 13/14, Index 21 for 1472400 Ref. 1482400 Ref.
Next Higher Assembly)
15-1 Deflector Assembly - L.H. 1472428 1 N/A
(Screw #8-32 x .31, Hex Hd, T/F, BLK) 1451097 2
Deflector Assembly - L.H. N/A 4742401 1
(Screw #8-32 x .31, Hex Hd, T/F, BLK) 1451097 2
15-2 Deflector - Product - L.H. 1472424 1
(Screw #8-32 x .31, Hex Hd, T/F, BLK) 1451097 2
15-3 Deflector - Product - R.H. 1472425 1
(Screw #8-32 x .31, Hex Hd, T/F, BLK) 1451097 2
15-4 Channel - Pilferage Guard - Long 1472420 1 N/A
(Screw #8-32 x .31, Hex Hd, T/F, BLK) 1451097 4
Channel - Pilferage Guard - Short N/A 1482407 1
(Screw #8-32 x .31, Hex Hd, T/F, BLK) N/A 1451097 4
15-5 Guard - Pilferage - Long 1472421 1 N/A
(Screw #10-32 x .31, THS, T/F, BLK) 1452312 5
Guard - Pilferage - Short N/A 1482408 1
(Screw #10-32 x .31, THS, T/F, BLK) N/A 1452312 4
15-6 Filler - Lower Front - Long 1472422 1 N/A
(Screw #8-18, LGM) 4721035 4 N/A
Filter - Lower Front - Short N/A 1482409 1
(Screw #8-18, LGM) N/A 4721035 4
15-7 Filler - Lower Rear - Long 1472451 1 N/A
(Screw #8-18, LGM) 4721035 4 N/A
Filler - Lower Rear - Short N/A 1482422 1
(Screw #8-18, LGM) N/A 4721035 4
15-8A Filler - Upper Rear - Long 1472427 1 N/A
W/O (Screw #8-18 x .38, LGM) 4721035 4 N/A
G&M Cover - Screw Tip 3152081 2 N/A
Filler - Upper Rear - Short N/A 1482412 1
(Screw #8-18 x .38, LGM) N/A 4721035 4
Cover - Screw Tip N/A 3152081 2
15-8B Replace Index 8A with 8B an if Gum & Mint unit is presen
Deflector Panel - G & M - Long 1472426 1 N/A
(Screw #8-20 x .38, LGM) 4721035 4 N/A
Deflector Panel - G & M - Short N/A 1482411 1
(Screw #8-20 x .38, LGM) N/A 4721035 4
15-8C Label - Gum & Mint 1472430 1
15-9 Spring - Price Diff. Arm (Rear) 2224042 1

48




1470060

FIGURE- 147/461 148/462/474-476
INDEX DESCRIPTION
NUMBER PART NO. | QTY.| PART NO. |QTY.
15-10 Deflector Assembly - R.H. 4402014 1
End Plate Assembly - L.H. (Consists of items 11-13)(See Detail B) 1472410 1
15-11 End Plate - Delivery Pan - L.H. 1472415 1
15-12 Gear - Pinion 1472411 1
(Nut #1/4-20, Self-Locking) 4041241 1
(Stud - Pinion Gear) 1472412 1
15-13 Filler - Left 1472414 1
(Screw #8-32 x 3/8, THS, BLK) 1170206 2
(Nut #8-32, W/LW) 9900081 2
End Plate Assembly - R.H. (Consists of items 14-16)(See Detail A) 1472416 1
15-14 End Plate - Delivery Pan - R.H. 1472418 1
15-15 Gear - Pinion 1472411 1
(Nut #1/4-20, Self-Locking) 4041241 1
(Stud - Pinion Gear) 1472412 1
15-16 Filler - Right 1472417 1
(Screw #8-32 x 3/8, THS, BLK) 1170206 2
(Nut #8-32, W/LW) 9900081 2
End Disc and Delivery Door Assembly - Long (Consists of items 17- 1472401 1 N/A N/A
21)(See Detail C)
End Disc and Delivery Door Assembly - Short (Consists of items 17- N/A N/A 1482401 1
21)(See Detail C)
15-17 End Disk - Delivery Door - L.H. 1472447 1
(Screw #6-20 x .31, Phillips Truss Head) 1472454 4
15-18 End Disk - Delivery Door - R.H. 1472448 1
(Screw #6-20 x .31, Phillips Truss Head) 1472454 4
15-19 Door - Delivery - Long 1472404 1 N/A
Door - Delivery - Short N/A 1482402 1
15-20 Arm - Spring 1472433 1
15-21 Handle - Delivery Door - Long 1472405 1 N/A N/A
(Rivet - Pop, .094 x .212 LG) 1472431 5
Handle - Delivery Door - Short N/A N/A 1482403 1
(Rivet - Pop, .094 Dia. x .212 LG) 1472431 4
End Disc and Pilferage Door Assembly - Long (Consists of items 22- 1472406 1 N/A N/A
24)(See Detail D)
(Nut #1/4-20, Self-Locking) 4041241 2
(Screw #1/4-20 x 1.75, Hex Button Hd) 1472457 2
(Washer,Support) 1472455 2
(Bushing,Pivot) 1472456 2
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FIGURE- 147/461 148/462/474-476
INDEX DESCRIPTION
NUMBER PART NO. | QTY.| PART NO. |QTY.
End Disc and Pilferage Door Assembly - Short (Consists of items 22- N/A N/A 1482404 1
24)(See Detail D)
(Nut #1/4-20, Self-Locking) 4041241 2
(Screw #1/4-20 x 1.75, Hex Button Hd) 1472457 2
(Washer,Support) 1472455 2
(Bushing,Pivot) 1472456 2
15-22 End Disk - Pilferage Door - L.H. 1472452 1
(Screw #6-20 x .31, Phillips Truss Head) 1472454 3
15-23 End Disk - Pilferage Door - R.H. 1472453 1
(Screw #6-20 x .31, Phillips Truss Head) 1472454 3
15-24 Door Assembly- Pilferage - Long Pad and 1472441 1 N/A
Door Assembly- Pilferage - Short Pad and N/A 1482414 1
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